
( 

( 

( 

(k 

TELETYPE 
PRINTING TELEGRAPH SYSTEMS 

PARTS 
MAGNET CONTROLLED 

REPERFORATOR 
(ARPE) 

LT:~~I~~EJ 
SUBSIDIARY OF 

Western E /ectric Company 
CHIC A G 0, U.S. A. 

ATTENTION- BELL SYSTEM ONLY 
WHEN ORDERING PARTS FROM THIS BULLETIN, EACH NUMBER SHOULD BE 
PRECEDED BY THE LETTERS T P. WITHOUT PARENTHESES, IN ORDER TO 
IDENTIFY THE ITEM AS ONE TO BE SECURED FROM THE TELETYPE CORPORATION. 

Copyright 1954 by Teletype Corporation. 

BULLETIN 11538 

Printed in U. S. A. 



A 

11538 

LIST OF EFFECTIVE PAGES 

JULY, 1954 

PAGE CHANGE PAGE CHANGE 
NUMBERS IN EFFECT NUMBERS IN EFFECT 

A to C Original 

I to 15 Original 

The above I ist indicates the effective pages 
as of the date of issue. When a change takes place 
in any of the following pages this page I ikewise 
changes. 

ORIGINAL 

/~ 

~1 

,)'',, 
·<v..-,-



11538. 

MAGNET CONTROLLED REPERFORATOR 
(ARPE3 ILLUSTRATED} 

ORI Gl NAL B 



c 

I 153i3 

ALPHABETICAL INDEX 

BASE . 

CABLE 
. I 

.4 

.4 

PLUG ............... 4 

CABLE CLAMP. 
PUNCH BLOCKS .. 3, 5, 6, 7, 8, 9, 11,13 

SELECTOR BAR BAIL ASSEMBLY . 2 

CHAD CHUTES .... 5, 6, 8, 9, II, 13 

CODE PUNCH BRACKET. . . . . . . I 

COILS ....... . 

SELECTOR BARS. 

TAPE CHUTES. 

TAPE KNIVES .. 

COVER. ...... . 
MAGNET ASSEMBLIES 

.4, 10, 12 

. ... 3 

. 4,10,12 
TAPE TENSION LEVERS 

TERMINAL STRIP .... 

VARIATIONS IN THE MAGNET CONTROLLED 

REPERFORATORS CATALOGED HEREIN 

ARPE UNIT I 2 3 5 6 

NO. OF TAPES PERFORATED SIMULTANEOUSLY I 4 2 I I 

TAPE PERFORATIONS 
CHADLESS X X 
FULLY PERFORATED X X X 

STYLE OF PUNCH 
CONCAVE X X 

NOTCHED X X X 

ADDITIONAL PUNCH FOR NOTCHING SIDE OF TAPE X 

STYLE OF FEED HOLE 
IN LINE X X X 
ADVANCED X X 

WIDTH OF TAPE USED 
.688" X X X 
.875" X X 

FIVE X X X 

UNIT CODE SIX X X 
SEVEN 

. .. 2, 10,12 

. I, 7, 8, 9,11 

. . 1,5 

. I, 5,6 

. .. 4 

! 

! 

7 8 9 

I I I 

X X X 

X X X 

X 

X X 
X 

X 
X X 

X 

X 
X 

NOTE 1: THE 113689 SET OF PARTS TO CONVERT AN ARPE2 (4 TAPE) TO 
AN ARPE3 (2 TAPE) INCLUDES ALL PARTS MARKED 0 AND ® 
SHOWN ON PAGES I, 2 AND 6. 

NOTE 2: THE 115844 SET OF PARTS TO CONVERT AN ARPE2 (4 TAPE) TO 
AN ARPE9 (SINGLE TAPE) INCLUDES ALL PARTS MARKED ® AND ® SHOWN ON PAGES I, 2 AND 13. 

ORIGINAL 

fl' 
:,''"").' 



( 

( 

( 

95440 SPACER ~ 
80342 SCREW 0 

2191 WASHER, LOCK 

96837 
3595 

122138 

3598 
2191 

82392 
81638 

" 

73482 STUD-

121995 

84023 

3599 NUT 
3640 WASHER, 

LOCK 
125011 WASHER 

81603 
2191 
8543 

86920 WHEEL, 

86919 PLATE, 
3597 NUT 

122165 PLATE. TAPE 
STRIPPEH 

1176 SCREW 

/ 

2191 WA'SHER, LOCK 

12214 I ECCENTRIC 

1153B 

3640 WASHER, LOCK~ 
3599 NUT 

122133 BAIL 
122134 POST 

219 I WASHER, 
3598 NUT 

119651 RETAINER 

122147 BASE 

CODE PUNCH BRACKET ASSEMBLY - ARP E I 

CifiX{) SEE PAGE C, NOTES I & 2 FOR EXPLANATION 

ORIGINAL 

SCREW 
WASHER, LOCK 
SH I M ( • 0 I 0 II ) 

SCREW, PILOT 
WASHER, LOCK 
NUT 

SPACER 
SCREW 

122143 
CHUTE, TAPE 

96846 SPRING 

SCREW 
WASHER, LOCK 

POST 

POST, SPRING 

SCREW 
WASHER, LOCK 

SPRING 

SCREW 

PLATEI 
ADJUST! NG 
SCREW, PILOT 
NUT 

BRACKET 

ECCENTRIC 
SPACER 
WA'SHER 
SCREW 
WASHER, LOCK 

POST, SPRING 

SPRING 

SCREW 
WASHER, LOCK 



2 

..... 
3640 WASHER, LOCK 

76167 SCREW I -

-
122136 SPACER 
93118 WASHER,---~ 

\ 1164 SCREW 

'" 

ill1 

122137 RETAINER---

724 73 SPRING---------' 

122168 
PAWL, 
FEED 

122149 SCREW 

1153B 

\. 

. 

ECCENTRIC 
WASHER, LOCK 
SCREW 

. 

\ \. 

-122135 BRACKET, 
SPRING 

RETAINER 

. . 

1 1 J 931 18 WASHER, LOCK 
SCREW 

122139 
BAR, SELECTOR 

.__ __ 122140 

BAR, SELECTOR 

,----95499 UP STOP 

122146 BAIL, PUNCH 

0 

------3598 NUT 

'----------7603 SPRING 

S ELECTOR BAR BAIL ASSEMBLY - ARP E I 

(£) SEE PAGE C, NOTES I & 2 FOR EXPLANATION 

ORIGINAL 

, 

~~.· 
..1 

""' '~J 

.... ,. 
~ 



( 

( 

<~ 

122184 GROMMET 
125125 SCREW 
125789 WASHER 

95457 RETAINER, SPRING 

125138 SCREW'....__ _____ __ 

I 1536 

F 

........... 

954,54 STRIPPER, CODE PUNCH• e~~ II II I, ti 

95455 STRIPPER, FEED PUNCH 

95458 HOLDER, PUNCH 

125633 PLATE, GUIDE 

5740 SCRt\V 

125493 PUNCH, CODE 

II 1023 BLOCK ASSEMBLY, PUNCH - ARP E I 

OFII G I NAL 

~ 

1111111( 122153 COVER 

SPRING 

SCREW 

PLATES, GUIDE & 
DIE (FITTED 
TOGETHER) 

125422 PIN, DOWEL 

125262 SP Rl NG 

110901 PLATE, RETRACTOR 

125421 PIN, DOWEL 

5740 SCREW 

PUNCH, FEED 

3 



4 

11538 

122128 ARMATURE #3 ---....... 
.--- 122124 ARMATURE. #5 

122123 ARMATURE #I "'~ti' =b. tr£5!!l ~ I 22 I 20 ARMATURE. # 4 

122121 ARMATURE #2 ---......../ 

73035 SPRING ------....... 

98712 SCREW 
72635 SHIM ( .002") 1 / 
84592 SHIM ( .004") 

124741 WASHER, LOCK 

248M 

1162 SCREW 
87398 WASHER 

3640 WASHER, LOCK 

122130 BRACKET-------' 

0 

MAGNET ASSEMBLY- ARPEI 

ORIGINAL 

122145 BRACKET 

90893 POST, SPRING 

PLATE, RETAINER 
SCREW 
WASHER 
WASHER, LOCK 

SCREW 
WASHER, LOCK 

SPACER 

STRIP, TERMINAL 

CLAMP, CABLE 
SCREW 
WASHER, LOCK 
WASHER 

6810 SCREW 
2669 WASHER, LOCK 
3438 WASHER 

'-----1 122144 CABLE ASSEM. 
APPROX. 10-1/4" 
LONG (INCLUDES 
100664 PLUG) 

t') 

,, 
>:~ 



(' 

( 

( 

5740 SCREW 

122176 PLATES, GUIDE 
& Dl E ( Fl TTED 
TOGETHER) 

122157 HOLDER, PUNCH 

77983 PUNCH, FEED 

110903 PLATE, RETRACTOR 

125262 SPRING 

77984 PLATE, GUIDE 

11538 

~~ · 86865 CHUTE, CHAD 
(NOT INCLUDED 
WITH 121475) 

, 'm, 125422 PIN, DOWEL 

85378 PUNCH, CODE 

'-----125421 PIN, DOWEL 

121475 BLOCK ASSEMBLY, PUNCH- ARPE2 

122115 PLATE, TAPE STRIPPER ...---------6746 SCREW 

1221 18 LEVER, 
"'~ 1, !

1
1 ; ~~· 122179 BRACKET . I;, ! I 1111· :I 

102107 KNIFE, TAPE I •I 
~---------122117 ROLL, FEED 

1169 
2191 

122116 

122185 

_-------- 122178 PAWL, FEED 

"'Ill!""" - ,-------~ 

SCREW 
WASHER, , 

t;> II =1t ,-, I 
. I ..,/ - -- ' ' I --- _ __J 

BLOCK, KNIFE MOUNTING 3640 WASHER, LOCK 

GUIDE 

"-------i1250 II WASHER 
102052 SCREW 

PARTS SHOWN ON THIS PAGE AND PAGE 10 ARE PECULIAR 
TO ARPE2 (4 TAPE, SIDE NOTCHING REPERFORATOR). 
ALL OTHER PARTS ARE IDENTICAL TO THOSE U'SED ON ARPEI. 

mn Gl ~J AL 5 



6 

I 1538 

~~ 

125422 PIN, DOWEL 
5740 SCREW--------, 

122870 PLATES GUIDE L 1
"-. /' .& ~ 

& D I E ( F I TTED J ...... Li t« t~«!: 
TOGETHER) 

~'W-- 86865 
CHUTE, CHAD 
(NOT INCLUDED 
WITH 12287 I) 

·~'-.....~ \ '.. 122873 HOLDER. 
PUNCH 

125262 SPRING \ /l 
I \ > 12542 I p IN, 

DOWEL 11090 I PLATE, I ......---rl @•I ""I ••• ··I l"l\' ~ 
RETRACTOR . ' 

I ~ 1~1•ftj.. 110730 PLATE, GUIDE I I I I I I I I I I .. 

77983 PUNCH, FtED --------./ '---------- 85378 PUNCH, CODE 

0 122871 BLOCK ASSEMBLY, PUNCH- ARPE3 

I 24450 LEVER -{A 1---------._ 

... ., 
.... __ U_.9W. 

r--~----_r~-, r--.,. -~ ... 
I I TI I ~¥-if"' 
I I II I I I "' 
I I ~~ I I 1 

I I II : I 
I I 'I I ~~~~~I 
L I IL ~-a !~\l' ~ ·~t 
--1 lt_]l"",.:i'j4! ~ ~ ',l11fJ IJ 

,_....._ ~ IL..J ~.1.11 II 1id1 

~ 
LlUJJLit---j), ~~-----,------

1 I '-.,.. (~"'L ___ _,.!\.~\'-" ----. ~---1,., -- ,'Lj ---~\:ill ) ,- I 
I T -------~-L- .... } I 
I J ----- __ _j 

F-1 !:;, 

PARTS SHOWN ON THIS PAGE ARE PECULIAR TO ARPE3 (2 TAPE, 5 UNIT VEE NOTCH 
PUNCH) • ALL OTHER PARTS ARE I DENT I CAL TO THOSE USED ON ARP E I. 

0 SEE PAGE C, NOTE I FOR EXPLANATION. 



(~ 

( 

l, 

11538 

123644 RETAINER, SPRING •(( w fl H €f » # H=t::=J-

125138 SCREW ~~~~~~lJ!~J 
102794 STRIPPER, 

102792 STRIPPER, FEED PUNCH 

95456 SPRING 

123619 PLATES, GUIDE & 
DIE (FITTED 
TOGETHER) 

125422 PIN, DOWEL 

e .. I I 125262 SPRING 
123629 HOLDER, PUNCH ~ 

81514 PLATE, GUIDE,__-...... 

57 40 SCREW 'j£031 U 111111111; 

77983 PUNCH, FEED----------

81598 

125490 

123643 BLOCK ASSEMBLY, PUNCH- ARPE5 

SCREW 

CHUTE, TAPE 

--------: 
,-, I 
,_, J 

---------

WASHER, LOCK 

SPRING 

PARTS SHOWN ON THIS PAGE AND PAGE 10 ARE Pt:CUL I AR 
TO AR?E5 (6 UNIT CODE). ALL OTHER PARTS ARE 
IDENTICAL TO THOSE USED ON ARPtl. 

OR I Gl NAL 7 



8 

5740 

81511 

122157 

77983 

125262 

I 10904 

81514 

81598 

125490 

11538 

SCREW ,- 125422 PIN, DOVIE:L 

PLATES , GU I DE 86865 
& DIE ( Fl TTED CHUTE, CHAO 
TOGETHER) (NOT I NCLUOED 

WITH 124895) 
I Nl'J INII"-11"-'-'-'-"1 N '\ \'-

HOLDER, PUNCH 

PUNCH, FEED I --r ll~llllllla:ll ~ \. '}. 

SPRING 
. . II • ......-rl:: •• II ••• ~ .......... I . ' 

_, VA 

PLATE, RETRACTOR 

I IUfll~rlMft~ o/" PUNCH, CODE 

P L ATE , GU I DE 
w 

125421 PIN, DOWEL 

124895 BLOCK ASSEMBLY, PUNCH - ARP E6 

~ 6746 SCREW 

_,- ____ n__ _ _r-124894 CHUTE, TAPE 
------.J I'T"'TT-IT---r-,..:;-~...! 
I --- ,I.L LL :11. ~ -
I I II -,-;-f-~ 

I 11 I I I io 
I I II I I I,_":.-' 
I I 11 1 I / :::- __ 
I I II 1 I 1 ~~-~~2;}} 
I I 11 I_J_'J~---""" 
I I II "'t?..T- J 

~ : tl t==~ : 
---1 I:- -fr _. ... '\1 

I 1\ j 10 -l 1l 

'-~:....},. ·--· ~ II'- .,-- -·r-- - - - - - - - - - - -~ 
~r-· r......... h . ,g~.-·"\--- -~~~,, \ 

BU
CH I NG ,,~ I I ........ I"] ":::,..:;, ___ -\,'~' I 

RO~L, FEED ·~.__._,L:IJ ___ --::-:.. ___ ~~ 
128845 SPRING 

110743 WASHER, LOCK 

PARTS SHOWN ON THIS PAGE AND PAGE 10 ARE PECULIAR 
TO ARPE6 (6 UNIT CODE). ALL OTHER PARTS ARE 
IDENTICAL TO THOSE USED ON ARPEI. 

ORIGINAL 

,4) 

_,) 



f)740 

77981 

122157 
(" 

77983 

125262 

110903 

77984 

( 

( 

11536 

125422 PIN, DOWEL 
_A/_.&7 \\\'\\;"" 

SCREW 

PLATES, GUIDE '\86865 
& 0 I E ( F I TT ED ~ . CHUTE, CHAD 

TOGETHER) \~ (NOT INCLUDED 
WITH 124896) 

HOLDER, PUNCH 

PUNCH, FEED 

SPRING 

PLATE,. ~iiii'~M~~ ~v-85378 PuNcH. :::~~T:IDE ::;-:·:/ =~ 125421 PIN, DO::E 

124896 BLOCK ASSEMBLY, PUNCH - ARP E7 

_____ I] __ ~, 6746 SCREW 

~n,,-,----,-~--~-

124894 CHUTE, TAPE 

1---r=-r-, 1 LLU--'• I ~ liiid 
----;--' I 

I I II : : 1 :: 1 
I I II I I I r/'"' I 

I I fl 1 I(::===="''' 
I I II I I l ll-~~~..12./ 
I I II j _ _L...l)JI----1 

I I --,:;'--~~~ I 
I I II §\ II..~)N~'I 
!,_ __ I :~-- --_,,_:n~~~~~l~ ~ 

ltlJT.rj'.~:::::::::: ~ 1 
128845 SPRING 

... _.a.-\ ...... .!J.,..U...:------------..::"" 
,,+r·...... ( .... ;;.. ... --- _, .... ~-=', \ 
u,~, I J'...... ,'~'\>') ___ -\' ... 5·Y) I 
rfulJ_ -'f-'-r- ____ __.... ---- ~- / 

I I 
I I 

·~-r .::.:. 110743 WASHER, LOCK 

PARTS SHOWN ON THIS PAGE AND PAGE 10 ARE PECULIAR 
TO AF\PE7 (6 UNIT CODE). ALL OTHER PARTS ARE IDENTICAL 
TO THOSE USED ON ARP E I. 

ORIGINAL 9 



10 

122129 PLATE, RETAINER 
1163 SCREW 
3640 W~SHER, LOCK 

42823 WASHER 

7 30 35 SP R I N G 

90893 

1162 SCREW 
3640 WASHER, 

87398 WASHER 

11538 

122127 ARMATURE #0 
lir-i~ 
~H~ 

248M CO I L I I I I I I 
I II II I 

OHM'S) t.-,-,..,1 1,.--,.J t.-r-rl 
~~...P."'--t"""+"..._.,....f...J,_~ ... ~ 
L---1..-L.-L..- -.J.-1...-.L----.l 

d ti"'~~y t=f~~::: 
I 11 I 
I II I 
I II I 

~HN 
~~ 

~.:~ W!·:~) l 122130 BRACKET 

98712 SCREW 
72635 SHIM ( .002") 
84592 SHIM ( .0)4") 

124741 WASHER, LOCK 

~) 

122139 BAR, SELECTOR-------' "-'------ 72473 SPRING 

PARTS SHOWN ON THIS PAGE ARE P ECUL I AR TO ARP E2 & 9 

(5 UNIT CODE) AND ARPE5, 6 & 7 (6 UNIT CODE). 

ORIGINAL 

, 

'.·· .. ',1, 

..... '\ 
·J 



( 

( 

(, 

11536 

57 40 SCREW --""""\ 
,,.. 128371 CHUTE, CHAD 

(NOT INCLUDED 
WITH 128299) 

128298 PLATES, GUIDE 
& lJIE (FITTED~ N~~~ 
TOGETHER) ~3 E -- I II ' 

~ ~ \' \125422 PIN, DOWEL 

I 10905 PLATE, 
SPRING RETRACTOR -.t 

128342 HOLDER, PUN 
----\1\1i;....;' ~~·~h' ·;J;?r~ . ...P.~~~~~ 

il!ii 12542 I PIN, DOWEL 
I E:El 

94949 PLATE, GUIDE~···'""···· .. ....--n,.....,.-:r"'' 11<4 11"11 11'4 a~-- · 
l)... -.;;:]17 85378 PUNCH, CODE 

81598 

125490 

...,_----------77983 PUNCH, FEED 

128299 BLOCK ASSEMBLY, PUNCH - AW E8 

-~ 6746 SCREW 

124894 CHUTE, TAPE -t§j-~ 

~ ..l- 128845 SPRING 
~--I • 

I I I I 
~ rl I 

:::11
~ "-- ---------

BUSHING ~- ~3 
ROLL, FEED----- :: I 10743 WASHER, LOCK 

PARTS SHOWN ON THIS PAGE AND PAGE 12 ARE PECULIAR TO 
ARPE8 (7 UNIT CODE). ALL OTHER PARTS ARE IDENTICAL 
TO THOSE USED ON ARPt:: I. 

ORIGINAL I I 



12 

11538 

122139 BAR, SELECTOR ' ~ : 72473 SPRING 

r------- - - - - .. --- ..:'.. =.--J_ - - - =- -==_-~-~.:_ ~- _/J-~- - -, 
L-----------, _____ - ---------------------.1 

122127 Af\MATURE ffJ ,__., ;---; rr! 
~ r--1 L----l 122129 PLATE, RETAINER 

I 163 SCREW 248M co I L I II I I I 
I 11 II I 

128846 
3640 WASHER, LOCK 

42823 WASHER 

73035 SPRING ----:r , 

OHMS) ~,-_~ k.:7..J ~--:.:d_ 
c.~~j_,J_l.,. .... __ ~!..~--- -.! 

tfrJ, ,..r,.::~:i i.L..-'-,, ... ..L-.J.-1.1 

I 11 I 
I II I 
f--.--JI I 

~tj 

ARMATURE #6 

248M COIL 
(330 OHMS) 

90893 POSr, SPRING * >S!IX~~j ; 122130 BRACKET :: ~~ '. 

I 162 SCREW 
3640 W~SHER, LOCK 

87398 WASHER 

98712 
72635 
84592 

124741 

PARTS SHO '1\N ON THIS PAGE AND PAGE I I ARE PECULIAR TO 
ARPE8 (7 UNIT CODE). ALL OTHER PARTS ARE IDENTICAL 
TO THOSE USED ON ARPE I. 

ORIGINAL 

SCREW 
SH I M ( • 00 2 ") 
SHIM (.004") 
WASHER, LOCK 

, 
7) 

-~ 



( 

(, 

( .. 

I 153B 

CHUTE, CHAD 
(NOT INCLUDED 
WITH 126290) 

~ ~ 
5740 SCREW 

126289 

122157 

77983 

110903 

125262 

77984 

PLATE'S, GUIDE ~l·u,,l ~, ~~125422 
& DIE (FITTED 
TOGETHER) 

~~ .. M .. ~. ~ PIN, DOWEL 

PUNCH, FEED 

PLATE, RETRACTOR 
I ~::·,tiW'JI~ "V~~85378 
I PUNCH, CODE 

SPRING 

PLATE, GUIDE ~tllf1\i!MUIA:r4- 125421 PIN, DOWEL 

@ 126290 BLOCK ASSEMBLY, PUNCH - ARPE9 

~ - [ ____ [-' 
I ------' orn- J__ : :--r: ~'=-lr'=f~.--:~-~J 
I I II I I I I' I 10:::1 
I I II I : ,•) I 
1 I 11 1 1 r:;;.---1 
1 I I ! I I :!Sl~~-;-·~. 

I 

1 1' r::;:;..!.._'llr~'!f~· 
II ·=.:.:--·, I 

I_ I II 1;;;1 ,~ t :-- t' --1 I o- ...,...,__....~I )I'J ~~~~~ 
I, II j I J "II~ • utili 

6746 SCREW 

'- \ "· U J ' I • " un'l -- -.' - .u..u ,,,,, 
,rill' JliW --- --<'ftll •• ...- -----~u_Lj_ ';- ~~~':~-----',:i'"> ------ __ 

- t·-,-- --- :::""' ____ J~~~~I• : ~ j 
I I - --- - / I I I ·~~ - ------ __ ,, __ j 

~ SEE PAGE C, NOTE 2 FOR EXPLANATION 

PARTS 'SHOWN ON THIS PAGE AND PAGE 10 ARE PECULIAR 
TO ARPE9 (SINGLE TAPE, SIDE NOTCHING REPERFORATOf\). 
ALL OTHER PARTS ARE IDENTICAL TO THOSE USED ON ARPEI. 

ORIGINAL 13 



NUMERICAL lliDEX 115.3B 

Part 
Number 

248M 
1121 
1160 
1162 
1163 
1164 
1169 
1176 
2191 
2669 
3438 
3595 
3597 
3598 
3599 
3640 
4705 
4814 
5740 
6746 
6810 
7002 
7603 
8330 
8543 

42823 
70497 
71047 
72473 
72508 
72635 
73035 
73482 
74554 
76167 
77981 
77983 
77984 
78301 
80294 
80342 
80444 
81511 
81514 
81598 
81603 
81638 
82392 
84023 
84664 
84592 
85378 
86865 
86919 
86920 
87398 
89500 
90893 
93118 

14 

Description Page 

Coil (380 ohms) •••••••••••• 4,10,12 
Screw (10-32 x 3/8")...... •• • • • • 1 
Screw (6-40 x 5/16 11 )............ 1 
Screw (4-40 x 1/4") ••••••••• 4,10,12 
Screw (4-40 x 3/16 11 ) •••••••• 4,10,12 
Screw (2-56 x 3/16 11 Fil)........ 2 
Screw (6-40 x 7/16 11 ) •••••••••••• 1,5 
Screw (6-40 x 3/16 11 ) •••••••••••• 1 
Lockwasher •••••••••••••••••• l,2,4,5 
Lockwasher •••••••••••••••••••••• 1,4 
Washer •••••••••••••••••••••••••• 4 
Nut (1/4-32 Hex.) ••••••••••••••• 1 
Nut (5/32-40 Hex.) •••••••••••••• 1 
Nut (6-40 Hex.) ••••••••••••••••• l,2 
Nut (4-40 Hex.) ••••••••••••••••• 1,2 
Lockwasher •••••••••••• l,2,4,5,10,12 
Spring •••••••••..••••••••••••••• 1 
Lockwasher •••••••••••••••••••••• 1 
Screw (2-56 x 1/4")3,5,6,7,8,9,11,13 
Screw (6-40 x 5/16") •• 5,7,8,9,11,13 
Screw (10-32 x 3/8") •••••••••••• 4 
Was~er•••••••••••••••••••••••••• 4 Spring.......................... 2 
~sher.......................... 1 
Screw (6-40 x 1/.~ 11 ) ••••••••••••• 1 
~sher •••••••••••••••••••••• 4,10,12 
Nut (5/16 X 32)••••••••••••••••• 1 
Shim (.010") •••••••••••••••••••• 1 
Spring•••••••••••••••••••••••·•2,10 
Screw (6-40 x 3/4")............. 1 
Shim (.002")••••••••••••••••4,10,12 
Spring •••••••••••••••••••••• 4,10,12 
Stud............................ 1 
Post, Spring •••••••••••••••••••• 1 
Screw (4-40 x 3/16 11 ) •••••••••••• 1,2 
Die and Guide Plates •••••••••••• 9 
Punch, Feed ••••••••• 5,6,7,8,9,11,13 
Plate, Guide ••••••••••••••••• 5,9,13 
Screw (10-.32 x 5/8 11 )............ 1 
Post, Spring •••••••••••••••••••• 1 
Screw (6-40 x 23/64") ••••••••••• 1,4 
Screw (6-40 x 1/4")............. 2 
Die & Guide Plates •••••••••••••• 8 
Plate, Guide •••••••••••••••••••• 7,8 
Bushing •••••••••••••••••••••• ?,S,ll 
Knife, Tape..................... 1 
Collar •••••••••••••••••••••••••• 
Shim ( .004 11

) ••• •.• ••••••••••••• •• 

1 
1 

Spring.......................... 1 
Screw (4-40 x 1·9/32" Fil.) ••••• 4 
Shim (.004") •••••••••••••••• 4,10,12 
Punch, Code ••••••••••• 5,6,819,11,13 
Chute, Chad •••••••••••••• 5,o,8,9,13 
Plate •••••••••••••••••••••••••••• 1 
Wheel, Star •••••••••••••••••••••• 1 
~sher ••••••••.••••••••••••• 4,10,12 
Punch, Feed •••••••••••••••••••••• 3 
Post,Spring ••••••••••••••••• 4,10,12 
Lockwasher ••••••••••••••••••••••• 2 

anGINAL 

Part 
Number 

94949 
95440 
95443 
95447 
95449 
95452 
95454 
95455 
95456 
95457 
95458 
95483 
95491 
95971 
96837 
96838 
96845 
96846 
97995 
98712 
99238 

102052 
102107 
102792 
102794 
110730 
110743 
110901 
110903 
110904 
110905 
111023 
113689 

115844 

119651 
121475 
121995 
122115 
122115 
122116 
122117 
122118 
122120 
122121 
122123 
122124 
122127 
122128 
122129 
122130 
122133 
122134 
122135 
122136 
122137 
122138 
122139 

Description Page 

Plate, Guide •••••••••••••••••• 11 
Spacer... • • • • • • • • • . . • • • • • • • • .• • 1 
Screw, Pilot.................. 1 
Eccentric..................... 2 
Upstop •••••••••••••••••••••••• 
Die & Guide Plates •••••••••••• 
Stripper, Code Punch •••••••••• 
Stripper, Feed Punch •••••••••• 
Spring •••••••••••••••••••••••• 
Retainer, Spring •••••••••••••• 
Holder, Punch ••••••••••••••••• 
Post •••••••••••••••••••••••••• 
Spacer •••••••••••••••••••••••• 
Screw (4-40 x 1/211 ) ••••••••••• 

Bearing••••••••••••••••••••••• 
Plate ••••••••••••••••••••••••• 
Spacer •••••••••••••••••••••••• 

2 
3 
3 
3 

3,7 
3 
3 
1 
l 
1 
1 
1 
l 
1 

strip; Terminal............... 4 
Screw (4-40 x 1/4" Fl. Hd.)4,10,12 

Sprin~ •••••••.•••••••••••••••• 

Spring ••••••••••••••••••••••• 1 
Screw (4-40 x 9/32" Fil.)..... 5 
Knife, Tape................... 5 
stripper, Feed Punch.......... 7 
Stripper, Code Punch.......... 7 
Plate, Guide.................. 6 
Lockwasher •••••••••••••••• 7,8,9,11 
Plate, Retractor •••••••••••••• 3,6 
Plate, Retractor •••••••••••• 5,9,13 
Plate, Retractor •••••••••••••• 7,8 
Plate, Retractor •••••••••••••• 11 
Punch Block Assembly.......... 3 
Set of Parts to Convert an 
ARPE2 to an ARPE3 ••••••••• C,l,2,13 
Set of Parts to Convert an 
ARPE2 to an ARPE9 •••••••••• c,l,2,6 
Retainer•••••••••••••••••••••• 1 
Punch Block AssemblY•••••••••• 
Lever ••••••••••••••••••••••••• 
Plate ••••••••••••••••••••••••• 
Plate ••••••••••••••••••••••••• 
Block ••••••••••••••••••••••••• 
Roll, Feed •••••••••••••••••••• 
Lever ••••••••••••••••••••••••• 
Armature •••••••••••••••••••••• 
Armature •••••••••••••••••••••• 
Armature •••••••••••••••••••••• 
Armature •••••••••••••••••••••• 
Armature •••••••••••••••••••••• 
Armature •••••••••••••••••••••• 

5 
1 
5 
5 
5 
5 
5 
4 
4 
4 
4 

10 
4 

Plate, Retainer •••••••••••• 4,10,12 
Bracket •••••••••••••••••••• 4,10,12 Bail.......................... 1 
Post•••••••••••••••••••••••••• 1 
Bracket, Spring............... 2 
Spacer .••••••••••••••••••••••• 
Retainer •••••••••••••••••••••• 
Bracket ••••••••••••••••••••••• 

2 
2 
1 

Bar, Selector •••••••••••••• 2,10,12 

··~ 

3 

;''~ 
~ 



(' 

( 

( 

l 

Part 
Number 

122140 
122141 
122142 
122143 
122144 
122145 
122146 
122147 
122148 
122149 
122153 
122157 
122165 
122168 
122169 
122170 
122176 
122178 
122179 
122184 
122185 
122870 
122871 
122873 
122619 
123629 
123643 
123644 
124450 
124741 
124894 
124895 
124896 
125011 
125112 
125125 
125138 
125218 
125262 
125421 
125422 
125490 
125493 
125633 
125683 
125789 
126289 
126290 
128298 
128299 
128342 
128371 
128845 
'128846 

Description Page 

Bar, Selector ••••••••••••••••••.• 2 
Eccentric •••••••••••••••••••••••• 1 
Bracket •••••••••••••••••••••••••• 1 
Chute, Tape ••••••••••••.••••••••• 1 
Cable, Assembly •••••••••••••••••• 4 
Bracket •••••••••••••••••••••••••• 4 
Bail, Punch •••••••.•••••••••••••• 2 
Ba.se. • • • • • • • • • • • • • • • • • • • • • • • • • • • • 1 
Spacer •••.••••••..••••••.•••••••• 4 
Screw (4-40 x 5/811 ) •••••••••••••• 2 
Cover •••••••••••••••••••••••••••• 3 
Holder, Punch •••••••••••••• 5,8,9,13 
Plate, Tape stripper ••••••••••••• 1 
Pawl, Feed ••••••••••••••••••••••• 2 
Clamp, Cable••••••••••••••••••••• 4 
Screw, Pilot ••••.••••.•••.••••••• 1 
Die & Guide Plates ••••••••••••••• 5 
Pawl, Feed ••.•••••••••••••••••••• 5 
Bracket •••••••••••••••••••••••••• 5 
Grommet •••••••••••••••••••••••••• 3 
Guide •••••••••••••••••••••••••••• 5 
Die & Guide Plates ••••••••••••••• 6 
Punch Block Assembly ••••••••••••• 6 
Holder, Punch •••••••••••••••••••• 6 
Die & Guide Plates ••••••••••••••• 7 
Holder, Punch •••••••••••••••••••• 7 
Punch Block Assembly ••••••••••••• 7 
Retainer, Spring ••••••••••••••••• 7 
Lever•••••••••••••••••••••••••••• 6 
Lockwasher ••••••••••••••••• l0,12,14 
Chute, Tape •••••••••••••••• 7,8,9,11 
Punch Block Assembly ••••••••••••• 8 
Punch Block Assembly ••••••••••••• 9 
Washer •.•••••.•.•.•••••••••••••• 1,5 
Screw (2-56 x l/811 Fil.) ••••••••• 2 
Screw Shoulder ••••••••••••••••••• 3 
Screw (2-56 x 3/8" Fil.) •••••••• 3,7 
Nut (1/4" x 32 Hex.) ••••••••••••• 1 
Spring •••••••••••• 3,5,6,7,8,9,11,13 
Pin, Dowel •••••••• 3,5,6,7,8,9,11,13 
Pin, Dowel •••••••• 3,5,6,7,8,9,ll,l3 
Roll, Feed•••••••••••••••••••7,8,11 
Punch, Code ••••.•.•••••••••••••• 3,7 
Plate, Guide •••••.••••••••••••••• 3 
Eccentric•••••••••••••••••••••••• 1 
Washer ••••••••••••••••••••••••••• 3 
Plates •••.•.••••••.•••••.•••••••• l3 
Punch Block Assembly ••••••••••••• l3 
Plates ••••••••••••••••••••••••••• ll 
Punch Block Assembly ••••••••••••• ll 
Holder, Punch •••••••••••••••••••• ll 
Chute, Chad •••••••••••••••••••••• ll 
Spring .•••••.•••••••••••••• 7,8,9,11 
Armature • ••••••••••••••••••••••• • 12 

il53B NUlVllill.ICAL INDEX 

ORIGINAL 15 




